112 L CRANK CASE   FBE-U  
   
 
 
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
   
ITEM NO. PART NO. DESCRIPTION Q'TY AMEND NOTE
01 924114 BEARING 20X47X14 1  
02 924067 BEARING φ35Xφ72X17 1  
03 924068 OIL SEAL φ34Xφ52X6 1  
04 924069 RETAINER, CRANK CASE LH 1  
05 S46601 SCREW 5  
06 P30303 PIN, DOWEL 1  
07 924360 CHAIN WHEEL, WATER PUMP (22T) 1  
08 924351 CHAIN, WATER PUMP 1  
09 924718 WASHER 1  
10 924107 GEAR, DRIVEN CLUTCH 1  
11 924235 FORK POLE 1  
12 924237 FORK 1  
13 924364 THRUST BEARING 1  
14 924701 CAM ASSY, GEAR SHAFT 1  
14-1 924702 FORK, GEAR SHAFT 1  
14-2 924703 CAM, GEAR SHAFT 1  
14-3 924704 CAM, GEAR SHAFT 1  
14-4 P30404 PIN, DOWEL 1  
15 R00206 C CLIP, REVERSE GEAR 11  
16 W99517 SHIM, REVERSE SHAFT 1  
17 924186 SHAFT, REVERSE GEAR 1  
18 924636 FORK, REVERSE GEAR 1  
19 R00501 C CLIP 1  
20 W99709 WASHERφ17X30X1t 3  
21 924643 BEARINGφ17xφ24x15 1  
22 924187 IDLER GEAR(28T) 1  
23 924182 BEARINGΦ25x52x15 1  
24 924185 CHUCK, BEARING 2  
25 924699 SPRING, FORK 1  
26 924301 GEAR COMP, TRANSMISSION 1  
26-1 924170 SHAFT, TRANSMISSION GEAR 1  
26-10 924171 GEAR, LOW SPEED(40T) 1  
26-11 924299 BUSHING 1  
26-12 924190 COLLAR, REVERSE GEAR 1  
26-2 W99212 WASHER, HIGH SPEED GEAR 2  
26-3 924172 BUSHING 3  
26-4 924178 BEARING 3  
26-5 924173 GEAR, HIGH SPEED (33T) 1  
26-6 924300 BUSHING 7  
26-7 924174 COLLAR 1  
26-8 924177 WASHER 5  
26-9 924189 REVERSE GEAR(32T) 1  
27 924175 GEAR(19T) 1  
28 924180 BEARING Φ20x47x14 1  
29 924167 SHAFT, TRANSMISSION 1  
30 924169 OUTPUT COUNTERSHAFT ASSY. 1  
31 924361 CHAIN WHEEL WATER PNMP. 1  
32 924066 BEARING φ35Xφ72X17 1  
33 W99413 SHIM 24X48X1T 1  
33A W99414 SHIM 24X48X0.5T 1  
33B W99415 SHIM 24X48X0.3T 1  
33C W99417 SHIM 24X48X0.05T 1  
34 924203 GEAR, SEC DRIVE BEVEL(17T) 1  
35 W99304 SHIM 1  
36 N33803 NUT, HEX HEAD 1  
37 P40301 PIN, DOWEL 2  
38 W99412 GASKET 14X32X1 1  
39 W99430 WASHER 12.3x22x1t 1  
40 W99012 WASHER 1  
41 924393 RETAINER, WATER PUMP 1  
42 S70602 SCREW, HEX. SCCKET M6X1.0X25L 2  
43 W99616 GASKET 1  
44 924231 STOPPER, GEAR SHAFT CAM 1  
45 924233 SET SCREW ,GEAR CAM STOP DOG 1  
46 924232 SPRING 1  
47 W99617 WASHER, SPRING ABATEMENT 1  
48 N10601 NUT, FLANGE 6mm 1  
49 924374 STUD, OIL FILTER 1  
50 924153 ENGINE OIL FILTER 1  
51 924048 PLATE, OIL GUIDE 1  
52 S24604 BOLT,FLANGE M6X12 1  
53 924112 PIN (NO.2 STARTING IDLER) 1  
54 924110 GEAR 1  
55 924111 PIN (NO.1 STARTING IDLER) 1  
56 924109 GEAR, STARTING IDLER 1  
57 924630 SHIFT CAMSHAFT COMP 1  
58 W99218 WASHER 2  
59 R00703 "C" RING 2  
60 924236 SECONDARY DIAL POLE 1  
61 W99303 WASHER, DRAIN PLUG 1  
62 S24401 SCREW M14X12 1  
63 924792 BEARING 29X38X20 1  
64 S24627 BOLT, FLANGEM6X74L 3  
65 S21812 BOLT, FLANGE M8X97.5L 1  
66 S24602 BOLT, FLANGE M6X50 3  
67 924645 PIN, DOWEL 1  
69 924149 "C" RING 1  
70 924700 FORK SPRING 1  
71 W99015 WASHER 2  
72 924739 BUSHING 1  
73 924366 WASHER 1